Showing 1–10 of 14 results

  • Pivot Plate

    • Pivot plate for fixing two aluminum profiles together
      • Usually to mount a side monitor in a triple screen setup
    • 40 degree scale for adjusting the pivot (+/- 20 degrees)
    • Can be used in other than alu-profile rigs as well, if the construction is suitable
    • Mounting holes are for M8 bolts
    • Material: 5 mm aluminum, matte black
    • Sold in kits of two and four
    • Optional: M8 bolts, washers and T-nuts
      • 8 pcs each if 2 plates selected
      • 16 pcs each if 4 plates selected

     

    25 57 
  • Triple screen stand black

    • Sturdy, lean-free stand for a triple screen setup
    • VESA 75/100 compatible
    • Screen mounting plates are angle adjustable
      • ‘Stepless’ fine tuning via M6 adjustment bolts ensures perfect aligning of the screens
    • Height & width adjustable
    • Vertical profiles
      • Length: 120 cm | Inner distance max: 106 cm
    • Bolts for screens included
    • Optional: top screen mount (49 €)

     

    299 339 
  • Adjustable VESA plate

    • Angle-adjustable mount for VESA 75 / VESA 100 compatible displays
    • VESA 100 (fixing pattern 100 x 100 mm) is by far the most common type (also in 49″ Ultra / Super Ultra Wide displays)
    • Can be mounted to practically any flat surface
    • Usually mounted to aluminum profile (like in product pic)
    • Angle can be adjusted without ‘steps’ as the adjusting is done with the M6 bolts
      • This way the user can fine tune the angle / alignment exactly as wanted
    • Bolts M8 (fixing of the mount) and M6 (angle adjustment)
    • M4 mounting bolts and spacers included in the package
    • Availability: 1 pc or 3 pcs

     

    29 69 
  • Display Mount VESA 75-100

    • Angle & distance adjustable display mount
    • Compatible with the most common standards: VESA 75 / VESA 100
    • Inner distance of the side plates: 120 mm
      • Fits, for example: 40×120 mm aluminum profile (see pics)
    • Steel with 5 mm thickness: extremely sturdy
    • Matte black
    • Mounting holes on the sides: for M8 bolts
    • Mounting holes on the front: for M4 bolts (standard)
    • Included: 4 pcs M4x10 bolts & 4 pcs M4 male-female standoffs

     

    45  (36.29  tax 0 %)
  • Heel support & stopper

    • Universal heel support / stopper
    • Slot holes: distance adjustable
    • Aluminum, matte black
    • Can be mounted to practically any flat surface
    • Countersunk slot holes (M4) for distance adjustment
    • With individual plates per pedal, user preference can be matched 100 %
    • 4 x bolts & T-nuts included per plate
    • 1 / 2 / 3 pcs available
    • Overall length: 118 mm | Width: 100 mm

     

    19 39 
  • Triple screen stand

    • Sturdy, lean-free stand for a triple screen setup
    • VESA 75/100 compatible
    • Screen mounting plates are angle adjustable
      • ‘Stepless’ fine tuning via M6 adjustment bolts ensures perfect aligning of the screens
    • Height & width adjustable
    • Vertical profiles
      • Length: 120 cm | Inner distance max: 106 cm
    • Bolts for screens included
    • Optional: top screen mount (49 €)

     

    239 279 
  • SIMUCUBE Front Mount

    • Compatibility:
      • Simucube 2 Sport, Pro, Ultimate
      • Simucube 1 and other ‘previous generation’ Direct Drive systems with MiGE motors 20/30 Nm
    • 12 mm aluminium all plates
    • Matte black
    • Fits rigs with vertical profile (inner) distance 400-600 mm
    • Horizontal slot holes: max. bolt distance 550 mm
    • Adjustable tilt angle when side plates are used
    • Usually mounted to the vertical profiles of an aluminum profile rig
    • Multiple fixing points enable mounting to various types of (DIY) rigs

     

    149  (120.16  tax 0 %)
  • Keyboard tray

     

    • Width: 520 mm | Height 213 mm
    • Angle is adjustable
    • Steel, black powder coating
    • Included:
      • A joint and a 40 x 40 x 490 mm aluminium profile (see product pic)
      • M8 T-nut and a bolt for mounting the tray to an aluminium profile rig

     

    59  (47.58  tax 0 %)
  • Mouse plate

    • Can be mounted to alum. rig or almost any other material with the included angle bracket (see pics)
    • Width 250 mm, depth 200 mm
    • Steel with 3 mm thickness
    • Surface: black powder coating
    • 3 x countersunk holes for M6 bolts (included)
    • Included in delivery:
      • M6 T-nuts for alum. profile
      • 40 x 40 alum. profile, L=440 mm
      • Angle bracket and bracket cover for fixing the profile to a rig
      • 2 x M8 t-nut
      • 2 x M8 bolt

     

    29  (23.39  tax 0 %)
  • Seat side brackets Sabelt

    • Sturdy side brackets from Sabelt
    • To be used with seats that have lateral fixing
    • Steel with 3 mm thickness
    • Surface finish: black paint
    • Mounting holes for M8 bolts

     

    39  (31.45  tax 0 %)